
EVALUATIE SLIB OP DRAGER SYSTEM
EN 

2011 03

TEL 033 460 32 00  FAX 033 460 32 50
Stationsplein 89

POSTBUS 2180  3800 CD  AMERSFOORT

Final report

 
 

F ina l re p ort

 
 

EVALUATIE SLIB OP 
DRAGER SYSTEMEN 

RAPPORT
2011

03



stowa@stowa.nl  www.stowa.nl
TEL 033 460 32 00 FAX 033 460 32 01

Stationsplein 89 3818 LE Amersfoort
POSTBUS 2180  3800 CD  AMERSFOORT

Publicaties van de STOWA kunt u bestellen op www.stowa.nl

EVALUATIE SLIB OP DRAGER SYSTEMEN 

2011       

03

ISBN 978.90.5773.510.3

RAPPORT



II

STOWA 2011-03 EVALUATIE SLIB OP DRAGER SYSTEMEN 

UITGAVE  STOWA, Amersfoort, 2011

PROJECTUITVOERING  

 A. Buunen Grontmij Nederland bv

 S. Geilvoet Grontmij Nederland bv, thans werkzaam bij Hoogheemraadschap van Rijnlanden
[...]
Biofilm thickness is intrinsically determined by process design and can be actively controlled 

by sufficient turbulence. Interventions can take place via installed airlift, but this is not neces-

sary for a well designed system.



50

STOWA 2011-03 EVALUATIE SLIB OP DRAGER SYSTEMEN 

PERFORMANCE AT SPECIFIC INSTALLATIONS

CAPITAL AND OPERATING COST
Information about costs of the carriers depends on volume and type, and is available on 

request.

OPERATIONAL STABILITY AND MAINTENANCE
Not prone to clogging

REFERENCE INSTALLATIONS
More than 400 plants based on Moving Bed™ technology are installed in 45 different countries. 

About 200 industrial reference installations and 90 municipal references are realized. One 

IFAS system is realized in the United States.

Some examples.

SUPPLIERS / PATENTS
The HYBAS™ system is supplied by Kaldnes Miljøteknologi AS.

LITERATURE REFERENCES
AnoxKaldnes (2010). Retrieved 20-April-2010 from http://www.anoxkaldnes.com



51

STOWA 2011-03 EVALUATIE SLIB OP DRAGER SYSTEMEN 

CLEARTEC® BIOTEXTIL IFAS SYSTEM

Country Germany

Stage of development Full-scale

Process - Line Water

 Function COD removal, nitrification

 Input Effluent from primary treatment

 Concept Integrated fixed-film / activated sludge (IFAS)

Keywords: decrease area demand; water line; COD removal; nitrogen removal

BACKGROUND
Integrated fixed-film / activated sludge (IFAS) systems add fixed biofilm growth on carrier 

material to suspended growth of activated sludge. Using IFAS biological treatment an existing 

plant’s capacity can be expanded and water quality can be improved without expanding the 

footprint.

The first Cleartec installation was realized in 1994. About 20 installations are realized for 

municipal and industrial water treatment. In most cases existing plants were upgraded, 

leading to increased performance and nitrification. A few installations involved new treat-

ment plants for highly loaded wastewater.

DESCRIPTION AND WORKING PRINCIPLE
Systems with Cleartec® Biotextil are fixed media biofilm systems. Cleartec® Biotextil is 

normally applied as a combined system (IFAS) in which both suspended biomass and biomass 

that is fixed on the biotextile (so called sessile biomass) contribute to the cleaning capacity. 

The activated sludge removes most of the BOD, whereas mainly nitrifying bacteria are 

developed in the biofilm.

Process configuration (Figure 2) is similar to a conventional activated sludge system. Cleartec® 

Biotextil media are added to the activated sludge basin. Due to the large surface area of the 

biotextile, additional biomass is added to the system without need for increasing the mixed 

liquor suspended solids (MLSS) concentration, reducing the return activated sludge (RAS) 

line. Excess biomass sloughs off the media and is removed via the RAS.

FIGURE 2 PROCESS CONFIGURATION [CLEARTEC 2010]



52

STOWA 2011-03 EVALUATIE SLIB OP DRAGER SYSTEMEN 

DESIGN GUIDELINES / TECHNICAL DATA

CARRIER ELEMENTS
Cleartec® Biotextil (Figure 3) is a fixed medium for on which attached growth of microorganisms 

can take place. Cleartec® Biotextile is normally produced in standard with of 96 cm with 

16 parallel growth ribbons and in variable lengths. Specific surface area of 23 m2/m2. The 

biotextiles are applied in the biological area, mainly in aerated basins.

FIGURE 3 CLEARTEC CARRIER MATERIAL [CLEARTEC 2010]

PROCESS DESIGN
Which constructive or operational measures are necessary to bring in the carrier materials 

in an existing WWTP:

• Demands for minimal tank volume and shape. 

No

• Demands for minimal depth of tank(s). 

No, not different in comparison with conventional activated sludge design

• Loss in hydraulic scheme due to measures for creating necessary compartments and 

sieves in tanks to contain carriers. 

No.

• Can the carriers be added in the tank(s) while maintaining operation of the WWTP. 

No, because of constructions for installing the textiles

• Is dosing of C-source necessary. 

Depends of effluent requirements.

• Is IFAS compatible with biological phosphorus removal. 

Yes.

• Are adjustment necessary for the aeration systems (normally used for activated sludge), 

for example the aeration elements. 

No. Textiles should 0,5 m clear from aeration elements.

• Is more energy for mixing needed in comparison with only activated sludge in a tank. 

No, if textiles are only used in aerobic zones.

• Is more energy needed for propelling in comparison with only activated sludge in a tank. 

Depends on the configuration of the system.

• Energy uptake with IFAS for aeration in kg O2/kWh. 

Same as for activated sludge systems.

• Change in volumes/hydraulic detention times aerobic and anoxic zones. 

No.

•

•

•

•

•

•

•

•

•

•

•



53

STOWA 2011-03 EVALUATIE SLIB OP DRAGER SYSTEMEN 

Can IFAS be used in systems like: UCT, Carrousel, Pho-Redox and plug-flow. Or are there 

restrictions? In general, yes.

PERFORMANCE

GENERAL PERFORMANCE
Which design parameters are generally used for upgrading a waste water treatment plant 

(WWTP) of 100.000 pe with the following specific

Design temperature (oC) 8 to 20 degrees

Biomass  in g VSS/l (or g MLSS/l) 3,5 g MLSS/l

Denitrification rate in (activated sludge) AS g NO3/kg VSS.h.

Denitrification rate in biofilm in g NO3/m2.d.

Nitrification rate AS in g NH4-N/kg VSS.h.

Nitrification rate biofilm in g NH4-N/m2.d

Oxygen transfer in g/Nm3.m.

Oxygen concentration in mg/l.

18 or higher depending on aeration system

2 mg/l

Amount of carriers needed (in AN, DN, AT).

Sludge load in kg BOD/kg MLSS. 0,05 -0,06

Aerobic sludge age.

Total sludge age.

Up to 12 days

C-source dosage in kg/kg NO3-N (oxygen demand inclusive). 4.0 gram COD/ g NO3

Sludge production in kg VSS/kg BOD removed.

Sludge Volume Index. 100

Capital and operating cost

Costs of the carriers: Euro per m3 (not given)

OPERATIONAL STABILITY AND MAINTENANCE
The Cleartec® Biotextil process requires only limited sludge recirculation. Due to the flexible 

structure of the biotextile, the Cleartec® Biotextil process is generally not prone to clogging.

REFERENCE INSTALLATIONS
The first Cleartec installation was realized in 1994. Ten municipal reference installations 

were realized, with population equivalents varying from 6,000 to 55,000 PE and maximum 

flow varying from 1,600 to 66,500 m3/d. Eight industrial reference installations were realized, 

with flow varying from 20 to 750 m3/d. A mobile plant for on-site tests was realized in 1998 

(up to 350 PE, max. 55 m3/d).

SUPPLIERS / PATENTS
Sales partners: Ing.-Büro Böhnke, Aquaconsult Anlagebau GmbH, Roshard AG, Pureco Ltd., 

Eimco Water technologies, Pureco sro, Hydrok UK Ltd., Heitec Elektronik ve, Abucon BV 

Milieutechniek

Project partners: Energenecs Inc., Mc2 Inc., Manifattura FIL.PA, DDA srl, Sewage consulting 

Spiering EOOD.

LITERATURE REFERENCES
Cleartec Water management (2010). Retrieved 12-April-2010 from http://www.cleartec.de



54

STOWA 2011-03 EVALUATIE SLIB OP DRAGER SYSTEMEN 

LINPOR® IFAS SYSTEMS

Country USA

Stage of development Full-scale

Process - Line Water

 Function COD removal, nitrification

 Input Effluent from primary treatment

 Concept Integrated fixed-film / activated sludge (IFAS)

Keywords: decrease area demand; water line; COD removal; nitrogen removal

BACKGROUND
Integrated fixed-film / activated sludge (IFAS) systems add fixed biofilm growth on carrier 

material to suspended growth of activated sludge. Using IFAS biological treatment an existing 

plant’s capacity can be expanded and water quality can be improved without expanding the 

footprint. The LinPor™ process was developed in Europe by Linde AG.

DESCRIPTION AND WORKING PRINCIPLE
LinPor® is a fixed media biofilm process, where highly porous foam cubes serve as mobile 

carriers for the biomass. The aeration tank is typically filled with 10-30% foam. Specially 

designed effluent screens keep the foam media with its associated biomass in the aeration 

tank at total biomass concentrations of 10 to 20 grams per liter.

Three different LinPor™ systems can be used: LinPor™ C for COD removal, LinPor™ N for 

ammonia removal through nitrification, and LinPor™ CN for simultaneous COD and nitrogen 

removal. LinPor™ CN (Figure 4) and LinPor™ N are IFAS configurations, whereas LinPor™ 

C is an MBBR configuration. LinPor™ CN is especially attractive for upgrading municipal 

wastewater treatment. Nitrification/denitrification steps can be added without construction 

of any new tanks. LinPor™ C is mainly applied for industrial wastewater treatment, i.e. pulp 

and paper industry.

FIGURE 4 LINPOR®-CN PROCESS CONFIGURATION [LOTEPRO ENVIRONMENTAL SYSTEMS AND SERVICES 2010]



55

STOWA 2011-03 EVALUATIE SLIB OP DRAGER SYSTEMEN 

DESIGN GUIDELINES / TECHNICAL DATA

CARRIER ELEMENTS
The LinPor™ carriers (Figure 5) are highly porous cuboids made of polyurethane or 

polyethylene. The cuboids produced are 12 to 15 mm. The LinPor™ carriers have a specific 

surface area of 28 cm2/cm3 and a density of 0.95 kg/L. The LinPor™ cuboids are very open 

structures with 12-16 entrance pores per cm leading to an internal volume that is 97% open. 

Rounding of the sharp edges causes loss of media of 1% per year over the first view years of 

operation. Due to stabilization of this wearing, the expected service life of the LinPor™ media 

is still long: over 20 years.

FIGURE 5 LINPOR® CARRIERS

PROCESS DESIGN
At start-up, the carrier material is fed batch-wise into the operating aeration tank where it 

initially forms a floating layer. Pretreatment with fine screens, 8 mm, is required to remove 

material that would blind the media containment screens. The carrier media submerges as 

it is gradually wetted and accumulates biomass growth. Fine or coarse bubble diffusers are 

used for mixing and oxygen mass transfer. In the zone for nitrification and simultaneous 

denitrification, wash-out of the carrier media by the effluent flow is prevented by a screen. 

Accumulation of the carrier media is prevented by a specially designed screen made of perfo-

rated stainless steel plates. Average total (fixed and free) biomass concentrations are generally 

between 9000-12,000 mg/L. The upper limit is controlled by the attainable oxygen transfer 

capacity in the reactors and the solids flux capacity of the clarifiers. In LinPor™ CN systems 

biomass is sloughed off by means of jostling the media in a high level turbulence zone near 

the exit screens and with an impingement plate at the end of the air lift media recirculation 

lines. An air flow of up to 0.14 m3/min is required for ‘bumping’ and 0.06 m3/min for normal 

scouring.

Due to the high sludge retention time nitrogen conversion to nitrate can take place at low 

temperatures in 50% of the volume required for systems without the carrier media. If phos-

phorus removal is required an additional anaerobic zone is established prior to the anoxic 

zone. Biomass is kept suspended by mixers in the anaerobic zone for phosphorus release, as 

well as in the anoxic zone for denitrification. No media are provided in those zones.

The LinPor Systems are economically competitive for both new facilities and the upgrading 

of existing facilities. The treatment capacities of activated sludge plants can be roughly dou-

bled by conversion to a LinPor System. The system can be implemented with just a minimal 

site excavation. Wastewaters containing low quantities of carbonaceous pollutants can be 

nitrified without the need for clarifiers. Compliance with strict effluent requirements (e.g. 

NH4-N < 1mg/L) is possible and wash-out of nitrifiers is prevented. Moreover, bacteria that are 

specialized in degrading toxic compounds as well as compounds with little bio-availability 

can establish themselves.



56

STOWA 2011-03 EVALUATIE SLIB OP DRAGER SYSTEMEN 

PERFORMANCE
General performance

Effluent NH4-N concentration of < 1 mg/l are reported, even 0.3 mg NH4-N/l.

Performance at specific installations

No information available.

CAPITAL AND OPERATING COST
Information about costs of the carriers depends on volume and type, and is available on 

request. See See also refenrence Wallis (2006).

OPERATIONAL STABILITY AND MAINTENANCE
No information available.

REFERENCE INSTALLATIONS
From 1984 to 2009, 51 LinPor® plants have been installed on both municipal and industrial 

wastewaters. Installations were built in Japan, China, Korea, India, USA, and Europe (mainly 

Germany). Capacities are varying from 2000 to 460,000 PE. Systems for industrial wastewater 

treatment include chemical, pulp and paper, textile and coke oven wastes. Many of these 

installations result from conversions of conventional activated sludge plants. From 1987  

to 2004 11 Linpor™ CN plants are installed in the IFAS configuration, at flows varying from  

0.3 to 16.5 MGD.

SUPPLIERS / PATENTS
Mixing and Mass Transfer (m2t) Technologies INC, Lotepro Environmental Systems and 

Services is the licensee from Linde AG of the LinPor® processes.

LITERATURE REFERENCES
Lotepro Environmental systems and services. Retrieved 29-July-2010 from 

http://www.loteproesg.com
M2Ttech (2010) LinPor brochure. Retrieved 29-July-2010 from 

http://www.m2ttech.com/linpor.html
Pennsylvania Department of environmental protection. Retrieved 29-July-2010 from 

http://www.dep.state.pa.us/dep/deputate/watermgt/wsm/wsm_tao/InnovTech/ProjReviews/
LinPor.htm
Warakomski (2005) “Process Modeling IFAS and MBBR Systems Using LinPor™” document  

presented at the Joint Use Conference in Albuquerque, New Mexico by Alphonse Warakomski 

Mixing and Mass Transfer Technologies, INC Lotepro Environmental Systems and Services.

Wallis (2006) “New technologies force change from traditional design bid build strategy” 

document presented at WEFTEC 2006 by Cindy Wallis-Lage, Terry Johnson, Brad Hemken, 

Baneeta Sabherwal, Black & Veatch.

Sen (2006) “Successful Evaluation of ten IFAS and MMBR facilities applying the unified 

model to quantify biofilm surface arearequirements for nitrification, determine its accuracy 

inprediciting effluent characteristics, and understand the contribution of media towards 

organics removal and nitrification” document presented at WEFTEC 2006 by Dipankar Sen, 

Rhodes R. Copithorn and Clifford W. Randall.

*Santa Clara Valley Water District



57

STOWA 2011-03 EVALUATIE SLIB OP DRAGER SYSTEMEN 

ACCUFAS IFAS SYSTEMS

Country USA

Stage of development Full-scale

Process - Line Water

 Function COD removal, nitrification

 Input Effluent from primary treatment

 Concept Integrated fixed-film / activated sludge (IFAS)

Keywords: decrease area demand; water line; COD removal; nitrogen removal

BACKGROUND
Integrated fixed-film / activated sludge (IFAS) systems add fixed biofilm growth on carrier 

material to suspended growth of activated sludge. Using IFAS biological treatment an existing 

plant’s capacity can be expanded and water quality can be improved without expanding the 

footprint.

DESCRIPTION AND WORKING PRINCIPLE
Brentwood AccuFAS is a fixed media biofilm process. The fixed biomass is protected within 

the PVC sheet structure and available to treat the incoming organic load that accompanies 

hydraulic surges.. The biomass living on the AccuFAS media increases sludge age, promoting 

nitrification. During cold weather and where lower compliance limits are imposed, the 

added biomass improves the performance of nitrifying plants, or even allows non-nitrifying 

plants to nitrify. When added to existing activated sludge systems, the effective Mixed Liquor 

Suspended Solids (MLSS) inventory of the system is increased without increasing solids 

loading to the clarifier. Biomass growth is controlled by special media combination, aeration, 

and airlift pumping through the media.

DESIGN GUIDELINES / TECHNICAL DATA

CARRIER ELEMENTS
Brentwood AccuFAS IFAS Media are modules of rigid crossflow PVC sheets (Figure 6). These 

‘building block’ modules possess dimensions of 61x61x122 cm and a specific surface area 